Exploded diagrams, Schematics and other documents

Click on an image to enlarge the exploded view

CG66FPS Ver:200202- Parts List

Olive for pipe ø 10mm Qty 1 pcs

Olive for pipe ø 10mm Qty 1 pcs

Ref: Pg:1 Item:

Olive for pipe ø 10mm Qty 1 pcs

Piezoelectric igniter body metal blowing mounting ø 18mm connect

Piezoelectric igniter body metal blowing mounting ø 18mm connect

Ref: Pg:1 Item:

Piezoelectric igniter body metal blowing mounting ø 18mm connect

Olive for pipe ø 4mm Qty 1 pcs

Olive for pipe ø 4mm Qty 1 pcs

Ref: Pg:1 Item:

Olive for pipe ø 4mm Qty 1 pcs

Union screw thread M10x1 for pipe ø 4mm Qty 1 pcs

Union screw thread M10x1 for pipe ø 4mm Qty 1 pcs

Ref: Pg:1 Item:

Union screw thread M10x1 for pipe ø 4mm Qty 1 pcs

Knob dial plate

Knob dial plate

Ref: Pg:1 Item:

Knob dial plate

Cover cap yellow

Cover cap yellow

Ref: Pg:1 Item:

Cover cap yellow

Knob dial plate

Knob dial plate

Ref: Pg:1 Item:

Knob dial plate

Pilot burner nozzle SIT natural gas code 41 Qty 1 pcs

Pilot burner nozzle SIT natural gas code 41 Qty 1 pcs

Ref: Pg:1 Item:

Pilot burner nozzle SIT natural gas code 41 Qty 1 pcs

Opposite support L 118mm W 17mm mounting distance 94mm

Opposite support L 118mm W 17mm mounting distance 94mm

Ref: Pg:1 Item:

Opposite support L 118mm W 17mm mounting distance 94mm

Pilot burner nozzle SIT LPG code 20 Qty 1 pcs

Pilot burner nozzle SIT LPG code 20 Qty 1 pcs

Ref: Pg:1 Item:

Pilot burner nozzle SIT LPG code 20 Qty 1 pcs

Gas injector thread M10x1 WS 12 bore ø 1,15mm

Gas injector thread M10x1 WS 12 bore ø 1,15mm

Ref: Pg:1 Item:

Gas injector thread M10x1 WS 12 bore ø 1,15mm

Union nut thread M16x1 WS 19 L 15mm for pipe ø 10mm

Union nut thread M16x1 WS 19 L 15mm for pipe ø 10mm

Ref: Pg:1 Item:

Union nut thread M16x1 WS 19 L 15mm for pipe ø 10mm

Gas tap PEL type 21S gas inlet M16x1.5 (tube ø 10mm)

Gas tap PEL type 21S gas inlet M16x1.5 (tube ø 10mm)

Ref: Pg:1 Item:

Gas tap PEL type 21S gas inlet M16x1.5 (tube ø 10mm)

Burner cap ø 85mm 3,5kW

Burner cap ø 85mm 3,5kW

Ref: Pg:1 Item:

Burner cap ø 85mm 3,5kW

Bypass nozzle type PEL20/21 bore ø 0,9mm thread M5x0.5

Bypass nozzle type PEL20/21 bore ø 0,9mm thread M5x0.5

Ref: Pg:1 Item:

Bypass nozzle type PEL20/21 bore ø 0,9mm thread M5x0.5

Burner head ø 95mm suitable for burner 5.5kW

Burner head ø 95mm suitable for burner 5.5kW

Ref: Pg:1 Item:

Burner head ø 95mm suitable for burner 5.5kW

Burner lower part for burner cap ø 95mm 5.5/7kW

Burner lower part for burner cap ø 95mm 5.5/7kW

Ref: Pg:1 Item:

Burner lower part for burner cap ø 95mm 5.5/7kW

Burner lower part for burner cap ø 85mm 3,5kW

Burner lower part for burner cap ø 85mm 3,5kW

Ref: Pg:1 Item:

Burner lower part for burner cap ø 85mm 3,5kW

Pan support W 340mm L 545mm

Pan support W 340mm L 545mm

Ref: Pg:1 Item:

Pan support W 340mm L 545mm

Gasket L 47mm W 53mm suitable for burner 3.5kW

Gasket L 47mm W 53mm suitable for burner 3.5kW

Ref: Pg:1 Item:

Gasket L 47mm W 53mm suitable for burner 3.5kW

Displaying 1 to 20 (of 79 products)

Can’t find your part?

We can help. Let us do the searching for you.